MsSr

Imiax SPEEen TeCHINoLoOGY

<

ASSEMBLY KIT

INSTRUCTION
MANUAL

ON ROAD USE ONLY
SPECIFICATIC(
WHEELBASE:
WIDTH-

;ETHE;&LL BEARING WWW.PC-TMSL.COorm

#SPECIFICATION ARE SUBJECT TO CHANGE WITHOUT NOTICE



Please add colar remark for () part number, —
&.g. 210123R for Red (210123) Color &2 Remark ¥
FRRITER AR () M5 #L R !
f:210123R for A1 (210123) Rod B (E0CK Rk

TS

11 10 AC 2WD HIGH PERFORMANCE RACING CAR

110063
210381 230106 i
110111
820075BK

310001

110111

110002

230104 ‘

g - _\

310001

W
&
110110

(no'l included)

D

820126
310001

20008 820126




110003 A
110050 5 3 p—
\ 210145CR$ 210491~/
T e N

& :
‘
M 820020 N -:?;I'-:-E:.'-.,_._:.

101031 110017 i ‘
* —230102&; “\_230105
soo0t /ey @ N\ t100se
’ N\_110047

B >

3"# \_ 230101

'. @ e N2 M\ :
110015 _ " '

131031

110015 /®

TCR 3




, ‘ R Necessary tools and accessories for [ TCR 1 assembly
& ACCESSORIES TCR HRTRRMEH

TECH O LE
1 1 10 PC 2WD HGH FERFORMANCE RACING CAR ;

NECESSARY TOOLS FOR ASSEMBLY IEFEHK
(NOT INCLUDED IN KIT) [5k]

Hex
| | —

Hobby knife
®17]

1.5 L wrench
15 L &F

20 L &F o

Hex Scissors
"7

p—— -

1
2.5 L wrench @ .

25 L #&F Side cutter
Hex O

[ @ Needle nose pliers
ES

5.5 & 7.0 alum. wrench
5.5 & 7.0 EMiRF

Please follow the assembling figures and instructions closely
for your [TCRI] best performance !
EREPERR A T B SR [TCR] BATERE !

TCR 4



@ Steelball 1.5 X8
M 1.5

@ Steel ball 3.0 X9
#5 3.0

‘s

Spur gear 48P-75T X1
48P-T5T M Aumae

DIff. joint B X1
BERF B

$ DIff. joint A X1
BERT A

Diff. joint C X1
BRI C

©

2.5 X6 Spacer X2
#iE

Diff. plate X2
BERNR

10X 15 Ball bearing X2
i

Joint ring X2
SEESRTM

3X6X0.5 Spacer X1
-0y

Lock nut M2.5 X1
BERERRIE M2.5

Diff. spring X1
BEWE

| ——

M2.5X30 Cap screw X1
HRERFHCEST)

DIFF. SET zxza

AIETFP” Diff. set assembly
RS

7/4 # Aftention to the gear direction.
TR ERAR (e -

Apply ball diff. grease to the differential
during assembly.

WIS L
? #Two red points must be aligned. @ Diff. joint B
g AR -

%
% 11
© Steel ball 3.0
@ Dif. plate
g 9
@ oiff jointA = @

10 X15

Ball bearing \

# Attention to the LOGO side direction.
ARLOGOAM =

o Spur gear 48P-75T

@ Joint ring

” %
# Attention to direction.
\ EREEsE -

@ 10x15 Ball bearing

# Attention to direction.
SEREAE AT -

@ Dif. spring

/q.r"

@ oiff. joint C
O Mm2.5%30 screw

© 2.5 %6 Spacer Steel ball 1.5

@ 3%6%05
Spacer
@ Tighten M2.5x30 Hex. screw to avoid diff. set loosing.
o Aol bal i t S M2.5X 20 758 A S IERIR -
mpress once, pply . grease to . , ) ot e ;
preseons. ° et bk Atention! Don'tover tighten screw, otherwiss t willinfluence the dif.
TR T LR il AR

TCR

5



S| @ FRONT ARM uss
ASETZP” Front arm assembly % Note the mark is on the upside.
MRS __ R -

Q _ @ Motor mount
72— A 9 Upper arm
: k]
I& o)
Bulkhead A X1
iR Steeri
A e blggkng'?ount \ﬁ |

@ Bukhead A

Lower arm X2
TiW

# Note the mark is on the upside.

Bulkhead B X1

mifc 6%
B

o Upper arm

Steering block mount X1 % 0 4.8X4.5 Ball connector
Lt 2

e Steering

block mount \

@ — @ Lower arm

Motor mount X1
R

TCR 6



/2
A @ FRONT ARM ugn

AMEZFW Attaching front arm

@ M3 Nut X2
] M3 i
M3 X8 screw X2
SRR
M3 X12 screw X2
Lip e
M3 X16 screw X2
AR
M3 X20 screw X2
R R

~[FRoNT]

ﬁ 4.8 X4.5 Ball connector X4
EFFRMA

TCR



& REAR ARM #zs

AMEZXW Rear arm assembly
RS

# Note the mark is on the upside.
SRR AR - o Upper arm

R ECERLE -

0 Upper arm

©48x45
Ball connector

R

|
|
|
|
|
|
|
|
|
|
|
|
|
|
L | | #¥Note the mark is on the upside.
|
|
|
|
|
|
|
|
|
|
|
|
|

4.8X4.5
Ball connector

@ M3 nut

Upper arm X2
= )

Ball connector

Lower arm X2
TiRW

TCR 8



@ M3 Nut X4
) mamiE

M3 X8 screw X4
A

M3X12 screw X4
R

ﬁ 4.8 X4.5 Ball connector x4
ERFRM

& REAR ARM #zs

REFRY

AIETFY Attaching rear arm

L

TCR



® @ STEERING SERVO

Servo mount X2 Servo horn X1
oA A RBRE

Servo saver mount 23T X1
$BEFIAREE 23T

Servo saver mount 25T X1
BRI AREE 25T

Servo saver cover X1
{FIR L

4.8 Adjuster +7 X1
HIiEH

4.8 Adjuster X1
Q===

M3 X12 screw X2
E— e

I . M3X30 screw X2
L ' il -

ﬁ 4.8 X4.5 Ball connector X2
ERTRWRER

Servo saver spring X1
TR 0.0 (W-HD)

o 3X6X0.5 Spacer X1
BnE

AIEXW” Steering adjuster assembly

MITFY Rear adjuster assembly
R L

|
: BN
|
|

@ v3x30 |
\ ~ © 3x8%0.5 Spacer \

/
@ 48 Adjuster ,%\ (1)

|
|
P | =
| a A vz x12
|
|
|
|
|

© 4.8 Adjuster +7 EEQ © 4.8 Adjuster

AMFTF Steering servo assembly
BrEREE

@ Servo mount

@ Double sided tape

N

# Please cut off
completely or it may
interfere the deck.
HEUIRER  LIARTH -

9 Servo horn

o Servo saver spring

@ Servo

/ saver cover
\

D

@mz.sxm >

3X16

FUTABA gatch parts with servo.

/SAVOX

Servo
(not included)
4.8X45

\ /o Ball connector

@ Steering adjuster \

o

TCR 10



/2
A

M2.5X6 screw X4
SRR

g R-clip mount C

o =3 ® ® STEERING SERVO ssass

AMEXY Attaching steering servo * battery mount

ZESERRHEBE

M3X8 screw X4 '
bt 2l
@ Battery mount A
@ Battery \

D: M2.5X 16 screw X1
TR
M3 X 16 screw X1
TR
R#8 5.0

Battery mount A X1 Battery mount B X1
Wi A WittEE B

Battery mount C X1
Wit C

Battery mount X1
it

@ Battery
mount B

9 Rear adjuster

© Battery mount

o Steering servo

TCR 11



® DD FRONT AXLE wuex

Upright retainer X2
WaEE TR

1

Upright post X2
W TR

Upright A X1
Rz

M3X2.6 screw X2
1EfFiRiER

M2 X4 screw X2

Upright B X 1
Wi EEEH

M2.5X 12 screw X2
TR

O 5X7X0.3 Spacer X2
e

5X9X3 Ball bearing X1
i

Wheel hubs (brake disc shaped) (big) X2
7SR R (T BLRRY) ()

=0

Steel CVD universal shaft 24.5 X2

MAMCVDMES 24 5
Cross joint X2
|m|— o g
2><1088haﬂ ><2
Wheel axle X2 ==
WREF

| — 2><988haﬂ X2

Brakecallpers X2
“ 5.8X4 Ball connecturL X2

m ﬁ 4.8X45 Ball connector X2

Hard coil spring 11mm (silver) X2
ERREE 11mm (88

ASEXP” Front axle assembly

4R EEAR

O 2x10.8 Shatt

@ Disc brake sticker

@® 5 %9 %3 Ball bearing

@ 5 <7 X0.3 Spacer \
N
BN

© 2x9.8 shatt

@ Wheel hubs

@ upiightB

@ vpright A

9 4.8 X4.5 Ball connector
9 5.8 X4 Ball connector

@ 5x9%3 Ball bearing

@ Brake calipers
{0 Disc brake sticker

9 5.8 X4 Ball connector

(8] zxeiﬂ
Q/\./

6 s><7x03
_ Spacer

@sx9x3
Ball bearing

N

/

© Wheel hubs

@& m2x4
@ Brake calipers

TCR 12



P
(G 4 ® ® ® FRONT AXLE #nwe

AIETFY” Attaching front axle

RERSRE

/ e Shock spring (silver)

9 Upright post
e Upright retainer

P

(

# Please install it exactly.
@ v25x12 R -




O D O REAR AXLE xux

Upright retainer X2
WETE

Upright post X2
WMETIE

Upright B X1 M2 X5 screw X2

e (= ET

OE' M2.5X6 screw X2
[ R

E M2.5X12 screw X2
TR

2X9.8 Shaft X2
— e

Wheel hubs (brake disc shaped) (small) X2

7 P () B ) ()
2WD axle X2

[—ofF— Zee

Brake calipers X2
4 B

;

5.8 X4 Ball connectorL X2
IR (E)

4.8X4.5 Ball connector X2
TRTRMR R

Brake calipers mount X2
il

o) -k 3.

5X7X0.3 Spacer X2
=

5X9X3 Ball bearing *1
bk

Soft coil spring 11mm (green) X2
QBEREE 11mm ()

=

AIETXW” Rear axle assembly
T

H

@ Brake calipers /

@ Brake calipers mount @ 2WD axle

@ s5x7%03 Spacer

-G @ 59 %3 Ball bearing
/
© 4.8x4.5 Ball connector

@ 5X9 X3 Ball bearing

© 2 x9.8 shaft @

® m25x6
@ Disc brake sticker

9 5.8 X4 Ball connector

i esx;'xo.s Spacer

@ 5x9x3 Ball bearing

© 2x9.8 shatt

© Wheel hubs

L

TCR 14



RERRE

RRRERE -

(

/9

9 Upright post
e Upright retainer

)

9 Shock spring (green)

O v2s5x12




Qg% 5 @ BULKHEAD SUPPORT sz

AMS=TXP” Attaching bulkhead support
RIS

@ Body post mount

M3X 8 screw X4
SRR

M3X10 screw X2
(MR
LT

H
¢

Body post mount X2
(5253

Bulkhead support X2
Rl

C[; TCR 16



y
= B @ WHEELS wn

AIETFW” Attaching wheels

TR

@ Flange nut M4

© Wheel-26+1
BRE-26+1

* Please make the object as the standard.
HL AT -

Adhesive
@R -

# Glue on both sides.
AN LS -

@ AD Realistic tire
ADHE

* Note the mounting tread direction.
RALEEE FR T

# Please operate it at
ventilated place.
B % LR T A -
TCR 17



® @ MOTOR:ESC* RECEIVER & BATTERY &:. wr#es 2k s B

# Recommended hard battery measurement
L140 X W48 XH26mm. (not exceed)

AN FRERGE R, MAS/IER £140 W48 M26.

M3 X3 screw X1
R

M3 X8 screw X2
R

5X7X0.3 Spacer X2
BhH

Motor gear 48P-15T X1
FRiREE 48P-15T

m © T °

AIEXP” Attaching motor * ESC ~ receiver & battery (not included)

RERE - BFREE - BUBARR (Fas)

# Please refer to the electronic equipments [E]RkE
on the MST website ey
BT RRETE RS EEEMm - 0]

[ www.rc-mst.com ] -

Receiver

¥ Please adjust two gears contacting completely.
Double sided tape ER TR RS -

21T

@ 3x6x0.5 Spacer

TCR 18



Bumper mount X1
B T

BRRSCOCIORGOOOOOOOIGIOR) A ™
TR

Body mount cover M X2
EHEM

t

M2 X6 screw X1
SRR

M3 X6 screw X3
TR R

M3 X8 screw X4
R R

I TYT

M2 X8 screw X2
(R Rk

® @ BUMPER & BODY MOUNTS

AS=TXP” Attaching front body mounts
2 50 WRE R

O v2xs ‘
\,.-./
Bumper support
(4 \

9 Front body mount

9 Bumper

PriEiam & EREEE

e Body mount cover M *,ﬁ

0 Bumper
mount

TCR 19



Rear bumper X1
[-1a 4

Body post brace X1
R EEEEE

I e nnmed

Rear body mount X2
wERTE

chomg—s

B mount cover L X2
Sax

(}:I M2 X8 screw X2
(WA
0: M2X12 screw X2
[REE A
M3 X8 screw X2
[REE A
M3 %10 screw X2
(R R

AMSTFY” Attaching rear body mounts
R RE

e Body mount cover L

O v2xs
\9/'

O m2x12
\ )
&

L

BUMPER & BODY MOUNTS wiiair & SREEE

27.50 mm

9 Body post brace

0 Rear body mount

o Rear bumper

TCR 20



M2X5 screw X4
LR
110050

=

M2X8 screw X4
TER #

(==

110063

M2 12 screw X2
SRR

=

M2.5X6 screw X4
ERARE

(E 110003
M3 X8 screw X4
= i
M3 X112 screw X6
{ ma
110029
M3X16 screw X2
— w4
1100886
M3 X20 screw X2
(= e
M2 X6 screw X1
'E TR
110042
M2.5X6 screw X4
D: TR
110112
M25%X12 screw X4
D— T
110109
M2.5X16 screw X1
p— TR
M3 X6 screw >3
F TR
110024
M3X8 screw X18
E TR 4
110005
M3X16 screw X2

) m—! EF
110073
B M2.5X30
110053

110111

110002

M3X10 screw X4

110026

110088

110113

screw X1
HEE LT

M3 X26 screw X2
LEAFR A
110060

M3 X3 screw X1
LT aRAH
110035

M3 12 screw X2
) A8

110056

M3X 30 screw X2
LEAT iR

110103

Lock nut M2.5 X1

Nut M3 X6
R

110110

Flange nut M4 X4
R

110018

=

2%9.8 Shaft X4
WA

R-clip50 X8
R-#50
820075

110017
2X108 Shaft X2
HwiH

110106

g

Cross joint X2

poxi2]

B20030

Motor gear 48P-15T X1

FRHR 48P-15T
318100

2WD Axle X2
]
820095

4WD X2

P
820084

Steel CVD universal shaft 24.5 X2
WMBCVDMEHR 245
210605

25X6 Spacer X2
i

120008

3X6X05 Spacer X5

110047

5X7X03 Spacer X4
BE

820020

Diff. plate X2
BRI

310033

5X9X3 Ball bearing X8
B4

120020

10X15X4 Ball bearing *2
BH

120001

Steel ball 1.5 X10
#2115
120008

Steel ball 3.0 X10
% 3.0
110020

4.8 X4.5 Ball connector X186
IR
310001

5.8X4 Ball connector (L) X4
IR ()
210491

Diff. spring X 1
AR

310032

Hard coil spring 11mm X2
(silver)

R EER 11mm (if)
820132

Soft coil spring 11mm X2
(green)

e W 1 1mm (¥
820132

NS High-torque servo saver
NS it /e B a8

820126

N

Brake calipers (red)

SREE FE (FD)
210145CR

PN
E,
ool

Wheel hubs w/disc shape 32 & 30

(with sticker)

"

EREL T RREEA 32 & 30 (HISE) !

TCR 21



TCR Lower deck 2.5 X1
TCR MiAIER 2 5
210607

TCR wheel hub set X2
TCR WREESE
230102

ﬁ Car body post set i
EERRsiE
iﬂm -

TCR arm set X4
TCR R
230101

TCR bumper
o005t Battery mount
- oy

TCR 22



TCR Bumper set
TCR Waiiteie
230099

Rod end set X1
TSR
230105
TCR bulkhead set X2
TCR BAEH
01
|  TCR Accessories set X1
TCR BefF#
1 230104
TCR joint set g;{g P METAT

TCR #8544

Motor adapter & body post brace
R & SRR
230106

TCR 23



PARTS CODE

101031 AD Realistic tire (4) 110086 Round head screw M3X 16 (8) 130054 TCR Bumper 230107  MST EGB body accessories
110002 Round head screw M3X 8 (10) 110088 Round head screw M3 X 20 (6) 148015 MST 48P Pinion 15T 230108  Diff. spur gear 48P-75T
110003 Round head screw M2.5 X6 (6) 110097 Lock nut M2.5 (5) 210145CR Brake calipers (red) (4) 230109  Wheel hubs w/disc shape 32 & 30
110005 Countersunk screw M3 X8 (10) 110103 Set screw M3 X30 (8) 210193 Cross joint (4) 310001  Ball connector 4.8X4.5 (5)
110015 Flange nut M4 (4) 110106 Shaft2x10.8 (8) 210381 Car body post set 310032  Diff. screw & spring set
110017 Shaft2X9.8 (10) 110109 Countersunk screw M2.5 X 12 (6) 210491 Ball connector L 5.8 X4 (4) 310033  Diff. plate (2)

110020 Steelball 3.0 (13) 110110 Nut M3 (NL) (10) 210605 Steel CVD universal shaft 24.5 (40° ) (2) 720006  MST EG6 body (clear)
110024 Countersunk screw M3 X6 (10) 110111 Round head screw M2 X 16 (6) 210607 TCR Lower deck 2.5 (257) 820020  Spacer 5X7X0.3 (8)
110026 Round head screw M3 %10 (10) 110112 Countersunk screw M2.5X6 (6) 230011BK Black 5H wheel (+1) (4) 820075 R-clip5.0 (10)

110029 Round head screw M3 X 12 (6) 110113 Countersunk screw M2.5 X 16 (6) 230012BK Black TE wheel (+1) (4) 820094  AKM 4WD axle (2)

110035 Setscrew M3X3 (6) 120001 Ball bearing 10X 15 (4) 230060  Battery mount 820095  AKM 2WD axle (2)

110042 Countersunk screw M2 X6 (6) 120008 Thrust bearing 2.5X 6 230099 TCR Bumper set 820126 NS High-torque servo saver
110047 Spacer 3X6X0.5 (8) 120020 Ball bearing 59 X3 (4) 230100 TCR Bulkhead set 820132  11mm Coil spring set (12)
110050 Round head screw M2 X5 (6) 130006 Double sided tape (5) 230101 TCR Arm set

110053 Cap screw M2.5X30 (2) 130007 Antenna pipe (2) 230102 TCR Wheel hub set

110056 Setscrew M3X12 (B)TCR 130008 Black grease 230103 TCR Joint set

110060 Setscrew M3X2.6 (10) 130034 Sponge 20X 80X 1 (4) 230104 TCR Accessories set

110063 Round head screw M2 X8 () 130036 Tools 230105 Rod end set

110073 Countersunk screw M3 X186 (6) 130040 Ball diff. grease 230106 Motor adapter & body post brace

IR S HRSE

101031 ADISEFS (4) 110086 FEEEEERH M3X 16 (6) 130054 TCR Fidats 230107 MST EG6 B2aacHHE

110002 ~E¥EREEHR M3 X8 (10) 110088 FAEEEERH M3 X20 (6) 148015 MST 48P Bt 15T 230108  EmEAEEE 48P-75T

110003 7F<AEEREH M2.5X6 (6) 110097 5 FREIE M2.5 (5) 210145CR  s1E-£8 (FD) (4) 230109  FeE<AISEEHE 32 & 30
110005 7SEETEEHR M3 X8 (10) 110103 7 ALHTER M3X 30 (6) 210193 E S (4) 310001 ASALHE4.8X4.5 (5)
110015 (H#HEIE M4 (4) 110106 R85 2X10.8 (H138) (8) 210381 B3R SoHE 310032 EEEEEHE

110017 4#E$42%9.8 (10) 110109 FATEER M2.5X12 6) 210491 BREEIEH L 5.8X4 (4) 310033  WEER (2)

110020 =& 3.0 (13) 110110 iEig M3 (f83%) (10) 210605 AWCVDERNH 24.5 (40° ) (2) 720006 MST EG6 =28 (i%99)

110024 FSATERIER M3 X6 (10) 110111 FAEEEERH M2X16 (B) 210607 TCR #iftEdE 2.5 (257) 820020 #F 5X7X0.3(8)

110026 FSEEEEER M3X 10 (10) 110112 FATTEEER M2.5 X6 (6) 230011BK  E5HIEHE (+1) (4) 820075 R#¥ 5.0 (10)

110029 AFEEER M3 X12 (6) 110113 FETEEEAE M2.5 X 16 (6) 230012BK ZTERHE (+1) @) 820094  AKM MEEREH (2)

110035 7SALEfTER M3 X3 (6) 120001 1R 10 X 15 (4) 230060 Tt AR 820095 AKM ZEE#EHE (2)

110042 ATERER M2 X6 (B) 120008 LB 2. 5X 6 230099 TCR [iEtRAE 820126 NS B HEIREES

110047 25 3X6X0.5(8) 120020 R 5 X9 X3 (4) 230100 TCR falfR+E 820132  11mm BEEEA (12)

110050 7SAEEERERR M2 X5 6) 130006 SINREEERE (5) 230101 TCR #E84H

110053 AAEEEHH M2.5X30 (5 (2) 130007 T (2) 230102 TCR a8

110056 7ML M3X 12 (6) 130008 W 230103 TCR f&hi#

110060 7~fALLEfTE# M3X 2.6 (10) 130034 R4S 20X 80 X1 (4) 230104 TCR B8

110063 7~AEERERR M2X8 (6) 130036 =1} 230105 HIREEAE

110073 FSETEEHR M3 X 16 (6) 130040 SRR 230106 B 8 SRR

TS

1/ 10 AC 2wWD HIGH PERFORMANCE RACING CAR

MANUAL

INSTRUCTIO

www.rc-rmst.com

026181

Ty

e MST
m : E IMaxX SFEED TECHNOLOGY

MST websie MST facebook



	TCR
	TCR2
	TCR3
	TCR4
	TCR5
	TCR6
	TCR7
	TCR8
	TCR9
	TCR10
	TCR11
	TCR12
	TCR13
	TCR14
	TCR15
	TCR16
	TCR17
	TCR18
	TCR19
	TCR20
	TCR21
	TCR22
	TCR23
	TCR24

